SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262904-080

FR1 n77 / 90MHz / DFT-S OFDM / 16QAM
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Full RB
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2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 351337 GHz -43.12 dBm -312dB
1530GHz 3540 GHz 1.000 Mtz 3.53081 GHz -41.75 dBm -16.75 dB
3540 GHz 3579 GHz 1.000 Mtz 3.57641 GHz -42.33 dBm -29.33 dB
3579GHz 3580 GHz 1,000 MHz 357988 GHz -32.48 dBm -19.48 dB
3,580 GHz 3670 GHz 100,000 kiz 3.61947 GHz -12.87 dBm 4287 dB
1670 GHz 3671GHz 1.000 Mtz 3.67050 GHz -41.82 dBm -28.82 dB
3671 GHz 3710 GHz 1.000 MHy 3.69268 GHz -42.72 dBm -29.72dB
3710 GHe 3,720 GHz 1.000 Miz 3.71040 GHz -41.70 dBm -16.70 dB
3.720GHz 3,820 GHz 1.000 MHz 372844 GHz -43.13 dBm 313 dB
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FR1 n77 / 90MHz / DFT-S OFDM / 16QAM
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2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352218 GHz -43.59 dBm -3.59 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53449 GHz -42.05 dBm -17.05 dB
3,540 GHz 3.609 GHz 1.000 Mtz 3.60828 GHz -42.32 dBm -29.32 dB
3609 GHz 3610 GHz 1,000 MHz 3.61000 GHz -33.34 dBm -20.34 dB
3610GHz 3.700 GHz 100,000 kiz 3.63118 GHz -12.18 dBm 4218 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70014 GHz -40.60 dBm -27.60 dB
3701 GHz 3710 GHz 1.000 MHy 3.701 84 GHz -41.25 dBm -28.35dB
3710 GHe 3,720 GHz 1.000 Miz 3.71963 GHz -41.48 dBm -16.48 dB
3.720GHz 3,820 GHz 1.000 MHz 373983 GHz -42.96 dBm -2.96 dB
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FR1 n77 / 90MHz / DFT-S OFDM / 64QAM
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.48899 GHz -43.00 dBm -3.00dB
1530GHz 3540 GHz 1.000 Mtz 3.53260 GHz -41.89 dBm -16.89 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54711 GHz -80.96 dBm -27.96 dB
3589 GHz 3550 GHz 1,000 MHz 354993 GHz 32.09 dBm -19.09 dB
3,550 GHz 3640 GHz 100,000 kiz 355206 GHz 11.54 dBm -41.54 dB
1640 GHz 3641 GHz 1.000 Mtz 3.64003 GHz -41.29 dBm -28.29 dB
3641 GHz 3710 GHz 1.000 MHy 3.64820 GHz -42.09 dBm -29.09 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71140 GHz -42.04 dBm -17.04 dB
3.720GHz 3.760 GHz 1.000 MHz 372154 GHz -43.40 dBm -3.40 dB
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352196 GHz -43.12 dBm -3.12dB
1530GHz 3540 GHz 1.000 Mtz 3.53184 GHz -41.58 dBm -16.58 dB
3540 GHz 3579 GHz 1.000 Mtz 3.57894 GHz -81.63 dBm -28.63 dB
3579GHz 3580 GHz 1,000 MHz 358000 GHz -33.29 dBm -20.39 dB
3,580 GHz 3670 GHz 100,000 kiz 350475 GHz -12.01 dBm -42.01 dB
3670 GHz 3671 GHz 1000 MHz 367011 GHz -40.99 dBm -27.99 dB
3671 GHz 3710 GHz 1.000 MHy 3.67188 GHz -41.94 dBm -28.94 dB
3710 GHe 3,720 GHz 1.000 Miz 371427 GHz -41.46 dBm -16.46 dB
3.720GHz 3,820 GHz 1.000 MHz 3.80804 GHz -43.18 dBm -318dB
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FR1 n77 / 90MHz / DFT-S OFDM / 64QAM
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 351947 GHz -43.53 dBm -353dB
1530GHz 3540 GHz 1.000 Mtz 3.53052 GHz -41.72 dBm -16.72 dB
3,540 GHz 3.609 GHz 1.000 Mtz 3.60669 GHz -42.19 dBm -29.19 dB
3609 GHz 3610 GHz 1,000 MHz 3.60994 GHz -33.96 dBm -20.96 dB
3610GHz 3.700 GHz 100,000 kiz 3.67806 GHz -12.78 dBm 4278 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70005 GHz -40.90 dBm -27.90 dB
3701 GHz 3710 GHz 1.000 MHy 3.70236 GHz -41.12 dBm -2812dB
3710 GHe 3,720 GHz 1.000 Miz 371173 GHz -41.01 dBm 16.01 dB
3.720GHz 3,820 GHz 1.000 MHz 3.75821 GHz -42.88 dBm -2.83 dB
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2 Result Summ:
3,430 GHz 3530 GHz 1.000 Miz 3.49119 GHz -42.71 dBm -2.71dB
1530GHz 3540 GHz 1.000 Mtz 3.53014 GHz -41.22 dBm -16.22 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54451 GHz -81.48 dBm -28.48 dB
3589 GHz 3550 GHz 1,000 MHz 354994 GHz -35.57 dBm 2257 dB
3,550 GHz 3640 GHz 100,000 kiz 3.61673 GHz -12.55 dBm -42.55 dB
1640 GHz 3641 GHz 1.000 Mtz 3 3 -40.95 dBm -27.95 dB
3641 GHz 3710 GHz 1.000 MHy 3.64214 GHz -42.18 dBm -29.18 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71146 GHz -41.89 dBm -16.89 dB
3.720GHz 3.760 GHz 1.000 MHz 3.74306 GHz -43.63 dBm 363 dB
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FR1 n77 / 90MHz / DFT-S OFDM / 256QAM
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2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352855 GHz -43.06 dBm -3.06 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53015 GHz -41.59 dBm -16.59 dB
3540 GHz 3579 GHz 1.000 Mtz 3.57512 GHz -42.59 dBm -29.59 dB
3579GHz 3580 GHz 1,000 MHz 357997 GHz -33.30 dBm -20.30 dB
3,580 GHz 3670 GHz 100,000 kiz 358523 GHz -12.73 dBm -42.73 dB
1670 GHz 3671GHz 1.000 Mtz 367015 GHz -41.25 dBm -28.25 dB
3671 GHz 3710 GHz 1.000 MHy 3.68212 GHz -42.57 dBm -29.57 dB
3710 GHe 3,720 GHz 1.000 Miz 371124 GHz -41.52 dBm -16.52 dB
3.720GHz 3,820 GHz 1.000 MHz 372844 GHz -42.62 dBm -262dB
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352830 GHz -43.07 dBm -3.07 dB
1530GHz 3540 GHz 1.000 Mtz 3.53035 GHz -41.95 dBm -16.95 dB
3,540 GHz 3.609 GHz 1.000 Mtz 3.58087 GHz -81.79 dBm -28.79 dB
3609 GHz 3610 GHz 1,000 MHz 3.60399 GHz -31.73 dBm 1873 dB
3610GHz 3.700 GHz 100,000 kiz 3.69331 GHz -12.35 dBm -4235dB
3.700 GHz 3701 GHz 1.000 Mz 3.70004 GHz -41.42 dBm -2842 dB
3701 GHz 3710 GHz 1.000 MHy 3.70358 GHz -41.07 dBm -28.07dB
3710 GHe 3,720 GHz 1.000 Miz 371367 GHz -41.26 dBm -16.26 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72005 GHz -42.50 dBm 250 dB
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FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK
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Power Limit -13m > -28.50 dBm Pass
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Report No. : FG262904-080
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3530 GHz 3540 GHz 1.000 MHz 3.53133 GHz -43.17 dBm -18.17 dB £9.98 P T AR L b
3,540 GHz 3529 GHz 1.000 MHy 3.54893 GHz 35.36 dBm 22.36 dB A
3,549 Gz 3550 GHz 1.000 Miz 354909 GHz 9.72 dBm 3.28dB
3550 GhHz 3650 GHz 100,000 kiz 355116 GHz 1052 dBm -19.48 dB |G 35495 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.650 GHz 3.651 GHz 1.000 MHz 365073 GHz K 2 Result Summai None
1651 GHz 3710GHz 1.000 Mz 367378 GHz |
3710GHz 3720 GHr 1000 MHz 371773 GHz
Txl [Ref) 1.000 MHz -29.06 dBm
3.720 GHz 3.770 GHz 1.000 MHz 3.740 65 GHz Tx Total -29.06 dBm

Ready

10:45:56 M 09/08/2023

1RBmax

Power Limit -13m > -29.74 dBm Pass

Ref Level 40.00 dBm  Offset 13,40 d8

10:37:17 BM 09/08/2023

Mode Sweep SGL RefLevel 30.00 dBm  OMset 13,40 9B & RBW 10 kHz —
Caunt 100/10] = Ast 2048 ® SWT 100 ms ® VBW 30kHz Mode Sweep Count 100/100
1 Spurious Emissions 1 AR TR
Limit Chec Al
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3530 GHz 3540 GHz 1,000 Mitz 353131 GHz 4314 dBm 1814 dB L adibi A I 7 L)

3540 GHz 3549 GHz 1.000 Mt 354821 GHz 4349 dBm 3049 dB

3549 GHz 3550 GHz 1,000 Miz 3554906 GHz 4057 dBm 27.57 dB

3550 GHz 3650 GHz 100.000 kHz 364894 GH: 9.97 dBm 2003 dB CF 3.6505 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

3,650 GHz 3,651 GHz 1.000 Mitz 3.65002 GHz 9.76 dBm 3.23 dB 2 Result Summan one

3.651 GHz 3710 GHz 1.000 MHz 365103 GHz -30.97 dBm -17.97dB 1

3710 GHz 3720 GHz 1,000 Mtz 3.71450 GHz 4274 dBm 1774 dB Tl [Ref) 1.000 Mz -29.74 dBm

3720 GHz 3770 GHz 1.000 Mz 3.72162 GHz 41.26 dBm -1.26 df Tx Total 2974 dBm
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Full RB

Ref Level 4000 dBm  Offset 13.90 0B Mode Sweep sa .
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3.540 GHz 3,549 GHz 1.000 MHz 3.54037 GHz
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3.650 GHz 3651 GHz 1.000 MHz 3.65066 GHz
1651 GHz 3710GHz 1.000 Mz 367048 GHz
3710GH: 3720 GHz 1,000 MHz 3.71030 GHz
3.720 GHz 3.770 GHz 1.000 MHz 3.74210 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL RefLevel 40,00 dm Ofset 13.40d5 Mode Sweep saL
Count 10100 Count 100/100
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CF3.62499 GHz 12009 pts 39.0 MHz/ Spon 389 98 MHz | CF3.62499 GHz 2009 pts 39.0 MHz/ Span 369,98 MHz
3.430 GHz 3530 GHz 1.000 MHz 3.45433 GHz -43.80 dBm -3.80dB 3.430 GHz 3.530 GHz 1.000 Mtz 3.46611 GHz 4812 dBm .12 dl
3530 GHz 3540 GHz 1.000 MHz 353559 GHz .20 dBm -18.20 dB 1530 GHz 1540 GHz 1.000 MHz 353920 GHz -43.19 dBm -18.19.dB
3540 GHz 3569 GHz 1.000 MHz .567 39 GHz -42.75 dBm 29.75 dB 3,540 GHz 3,569 GHz 1,000 MHz 3.55076 GHz -36.79 dBm -23.79. dB
3563 GHz 3570GHz 1.000 Mtz 3.56979 GHz -42.99 dBm .99 dB 3,569 GHz 3570 GHz 1.000 MHz 3.56905 GHz -43.30 dBm -30.30 dB
3570GHz 35680 GHz 100,000 kiz 357595 GHz 10.22 dBm -19.78dB 1570 GHz 1680 GHz 100.000 kHz 367397 GHz 11.81 dBm -18.19.d8
3.680 GHz 3.681 GHz 1.000 MHz 368051 GHz .59 d -30.59 dB 3.680 GHz 3,681 GHz 1.000 MHz 3.68096 GHz -43.15 dBm -30.15 d
1681 GHz 3710 GHz 1.000 Mz 3.68374 GHz -43.19 dBm 19dB 3681 GHz 3710 GHz 1.000 MHz 368652 GHz 42.74 dBm 2974 dB
3.710GH: 3.720 GHz 1.000 MHz 3.71125 GHz -12.68 dBm 17.68 dB 3710 GHz 3.720GHz 1.000 MHz 3.71783 GHz -42.62 dBm -17.62d8
3.720 GHz 3820 GHz 1.000 MHz 3.80155 GHz -43.76 dBm -3.76dB 3720 GHe 3820 GHe. 1,000 Mz 378727 GHz 4373 dBm 3734
Ready mm M Ready inananiil

10:50:4% PM 09/08/2023

10:51:44 7M. 09/08/2023
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Ref Level 40.00 dBm  Offset 1380 0B
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3530 GHz 3540 GHz 1.000 MHz 3.53803 GHz
3540 GHy 3,569 GHz 1.000 Mz 3.54030 GHz
3569 GHz 3570 GHz 1.000 Mtz 356852 GHz
3.570 GHz 3.680 GHz 100,000 kHz 357631 GHz
.680 GHz 3681 GHz 1.000 Mtz 3.68055 GHz
3681 GHr 3710GH: 1.000 MHz 3.68116 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71309 GHz
3.720GHz 3,820 GHz 1.000 MHz 375361 GHz

Span 389 98 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO

Power Limit -13m > -28.58 dBm Pass

Ref Level 30.00 dBm

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL Offset 13.4008 = REW 10kH: saL
Count 1007100 | = Att 2048 & SWT__ 100 ms & VBW 30kHe _Mode Sweep Count 100/100
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3,480 GHz 3530 GHz 1.000 Miz 350268 GHz -44.08 dBm 08 dB " et i o et | e A M
3,530 GHz 3540 GHz 1.000 MHz 3.53980 GHz -43.32 dBm -18.32 dB PP i Dl AL | AL Bt B ML i
3540 GHr 3599 GHz 1.000 MHz 350897 GHz -31.94 dBm 8.94 dB
3599 GHe 3,600 GHz 1.000 Miz 359999 GHz 9,10 dBm 3.30dB
3,600 GHz 3.700 GHz 100.000 kiz 3.60109 GHz 11.78 dBm -18.22 dB |F35995 6Hz 1001 pts 200.0 kHz/ Span 2.0 MHz
3700 GHz 3701 GHz 1.000 MHz 3.70086 GHz .84 .84 d 2 Result Summas None
1701 GHz 3710GHz 1.000 Mz 370547 GHz .07 07d |
3.710GHz 3.720 GHz 1.000 MHz 3.71100 GHz .65 1.000 MH; -28.58 dBm
3720GHz 3820 GHz 1000 MHe 3.80167 GHz .72 Tl fred 000 Mt e

11:00:38 PM 09/08/2023

Ready

11:01:16 M 09/08/2023

1RBmax

Power Limit -13m > -28.91 dBm Pass

Ref Level 40.00 dBm  Offset 13,40 d8

Mode Sweep SGL RefLevel 30.00 dBm  OMset 13,40 9B & RBW 10 kHz —
Caunt 100/10] = Ast 2048 ® SWT 100 ms ® VBW 30kHz Mode Sweep Count 100/100
1 Spurious Emissions 1 AR TR
Limit Chec Al
Line _SPUR|OUS_LINE_ABS_0d2 n
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3.480 GHz 3,530 GHz 1.000 MHz 3.49348 GHz 48,23 dBm .24 d 50 WW‘U\ P e Lt AR AR s N A 33 bty iy,
3530 GHz 3540 GHz 1,000 Mitz 3553988 GHz 4297 dBm 17.97 dB R T N AT i
3540 GHz 3599 GHz 1.000 Mt 3.55647 GHz 4419 dBm 3119 dB
3599 GHz 3,600 GHz 1,000 Mtz 356943 GHz 4317 dBm 30,17 dB
3.600 GHz 3700 GHz 100.000 kHz 369886 GHz 1094 dBm 19.06 dB CF 3.7005 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3,700 GHz 3,701 GHz 1.000 Mitz 3.70004 GHz -9.16 dBm 384 d 2 Result Summan one
3.701 GHz 3710 GHz 1.000 MHz 370118 GHz -35.66 dBm 2266 dB 1
3.7106Hz 3.720 GHz 1.000 MHz 3.71190 GHz -42.69 dBm 17.69 dB Txl [Ref) 1.000 MHz -28.91 dBm
3720 GHz 3820 GHz 1.000 Mz 3.81356 GHz -43.27 dBm 327 df Tx Total -28591 dBm
Ready jinnnannni) == Ready junnsannif ¥
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 16QAM

Lowest

Channel

1RBO

Power Limit -13m > -28.92 dBm Pass

Ref Level 4000 dBm  Offset 13.40 0B

Ref Level 30.00 dBm

10:46:14 PM  09/08/2023

(nE—y saL Offset 13.4008 = REW 10kH: s6L
Count 1007100 | = Att 2048 & SWT__ 100 ms & VBW 30kHe _Mode Sweep Count 100/100
1ACR R Av
it Checl AL
30 apine.SPURIOUS UNE_aBs o2 alL
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3,530 GHz 3540 GHz 1.000 MHz 3.53681 GHz -42.83 dBm -17.83 dB oAb G T Rl v Rl R T
3540 GHz 3589 GHz 1000 MHz 354885 GHz -36.54 dBm 3.64 dB
3,549 Gz 3550 GHz 1.000 Miz 354999 GHz 951 dBm 349dB
3550 Gz 3,650 GHz 100,000 kifz 355111 GHz 11.42 dBm 18,58 dB CF3.5495 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3650 GHz 3651GHz 1.000 MHz 3.65031 GHz 43, 2 Result Summas None
1651 GHz 3710GHz 1.000 Mz 366612 GHz 43 |
3710GH: 3720 GHz 1000 MHz 371142 GHz -a2. 1.000 MH, -28.92 dBm
3.720GHz 3.770GHz 1.000 MHz 3.74685 GHz -43. Tlilll:j] 200 Wtz 3892 dBm
sty &

10:46:45 R 09/08/2023

1RBmax

Power Limit -13m > -28.79 dBm Pass

Ref Level 40.00 dBm  Offset 13,40 d8

10:36:14 FM 09/08/2023

Mode Sweep SGL RefLevel 30.00 dBm  OMset 13,40 9B & RBW 10 kHz —
Count 100/10q = Att 2008 & SWT 100 s ® VBW J0kHz _Made Sweep Count 100/100
1 Spurious Emissions 1 ACLR 18
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50 Iy
3.430 GHz 3530 GHz 1.000 Mz 3.44324 GHz -34.11 dBm 411 dB 0 2 I, A LI Nl Y ATYIN
3530 GHz 3540 GHz 1.000 MHz 353391 GHz -43.23 dBm 18.23 dB Wi o i
3540 GHz 3549 GHz 1,000 MHz 3.54894 GHz -43.43 dBm 30.43 dB
3543 GHz 3550 GHz 1.000 MHz 354995 GHz 4316 dBm 30.16 dB
3550 GHz 3650 GHz 100.000 ki 364901 GHz 10.01 dBm 19.99 dB F 3.6505 GHz 1001 prs 200.0 kHa/ Span 2.0 Mz
3650 GHz 3651 GHz 1.000 MHz 3.65002 GHz -9.98 dBm 3.02 dB 2 Result Summar None
3.651 GHz 3710 GHz 1.000 MHz 365103 GHz -36.94 dBm 2354 dB 1
3710 GHz 3720 GHz 1,000 MHz 371214 GHz -42.61 dBm 17.61 dB Tl [Ref) 1.000 MHz -29.79 dBm
3.720 GHz 3.770 GHz 1.000 MHz 3.75289 GHz 99 dl -3.99 di Tx Total -29.79 dBm
Ready = wessy N ¥
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Ref Level 40.00.dBm  Offset 13,80 05 Mode Sweep saL
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1530GHz 3540 GHz 1.000 Mtz 353132 GHz -41.53 dBm -16.53 dB
3540 GHr 3549 GHz 1.000 MHz 354867 GHz -42.05 dBm -29.05 dB
3,549 Gz 3550 GHz 1.000 Miz 354995 GHz 34.27 dBm -21.27dB
3550 GHz 3650 GHz 100,000 kiiz 358438 GHz 13.07 dBm -43.07 d
3.650 GHz 3651 GHz 1.000 MHz 3.65041 GHz -41.54 dBm -28.54 dB
1651 GHz 3710GHz 1.000 Mz 366547 GHz -42.56 dBm -2956d
3710GH: 3720 GHr 1,000 MHz 371177 GHz -41.75 dBm 16.75 dB
3.720GHz 3770 GHz 1.000 MHz 3.73556 GHz -43.36 dBm 3.35 dB
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e%FCC RADIO TEST REPORT Report No. : FG262904-080

SPORTON LAB.

FR1 n77 / 100MHz / DFT-S OFDM / 16QAM
Middle Channel
1RB0 1RBmax

Ref Level 40.00dBm  Offset 13,4006 Made Sweep saL Reflevel 40.00Bm  Ofiset 13.40dB Mode Sweep saL
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3.430 GHz 3530 GHz 1.000 Miz 3.47540 GHz -44.05 dBm -405dB 3.430 GHz 3.530 GHz 1.000 MHz 3.43658 GHz 44,03 dBm -4.03 dB
3,530 GHz 3540 GHz 1.000 MHz 3.53949 GHz -42.94 dBm -17.94 dB 3530 GHz 3.540 GHz 1.000 MHz 353433 GHz -43.26 dBm -18.26 dB
3540 GHr 3569 GHz 1.000 Mz 56600 GHz -42.79 dBm -29.79 dB 3,540 GHz 3,569 GHz 1,000 MHz 3.54271 GHz -43.00 dBm -30.00 dB
3569 GHe 3570GHz 1.000 MHz 356995 GHz 42.93 dBm -2053 dB 1569 GHz 1570 GHz 1,000 MHz 356927 GHz 43.26 dBm -30.26 dB
3570 GHz 3680 GHz 100,000 kitz 357592 GHz 11.51 dBm -18.49.d8 3570 GHz 3680 GHz 100.000 kiz 367805 GHz 9.48 dBm 2052 dB
3,680 GHz 3681 GHz 1.000 MHz 3.68007 GHz -43.38 dBm -30.38 dB 3,680 GHz 3681 GHz 1000 MHz 3.68080 GHz -43.05 dBm 30.05 dB
1681 GHz 3710 GHz 1.000 Mz 3.68571 GHz -42.92 dBm -29.92 dB 3681 GHz 3710 GHz 1.000 MHz 368188 GHz 42.94 dBm -29.94 B
3.710GH: 3720 GHz 1.000 MHz 3.71496 GHz -42.67 dBm -17.67d8 3710 GHz 3720 GHz 1.000 MHz 3.71523 GHz -42.63 dBm 17.63 dB
3.720 GHz 3820 GHz 1.000 MHz 3.79067 GHz -43.77 dBm -3.77dB 3720 GHe 3820 GHe. 1,000 Mz 379345 GHz 4379 dBm 3
ey o 1 Reach jinsasann
10:50:34 M 09/08/2023 10:52:13 M 09/08/2023
i+ ]
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3430 GHz 3530 GHz 1,000 Mifz 351457 GHz -42.99 dBm
3530 GHz 3540 GHz 1.000 MHz 3.53901 GHz -41.73 dBm
3540 GHr 3569 GHz 1.000 MHz 354123 GHz -41.21 dBm
3560 GHr 3570 GHr 1,000 MHz 356997 GHz -41.79 dBm
3570 GHz 3680 GHz 100,000 kiz 3.61604 GHz -13.01 dBm
.680 GHz 3681 GHz 1.000 Mtz 3.68024 GHz -41.36 dBm
3681 GHz 3710 GHz 1.000 MHy 3.68516 GHz -41.03 dBm
3710 GHe 3,720 GHz 1000 MHz 3.71061 GHz -41.63 dBm
3.720 GHz 3820 GHz 1.000 MHz 373383 GHz -42.88 dBm
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SPORTON LAB.
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Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 16QAM

Highest

Channel

1RBO

Power Limit -13m > -29.04 dBm Pass

Ref Level 30.00 dBm

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL Offset 13.4008 = REW 10kH: s6L
Count 1007100 | = Att 2048 & SWT__ 100 ms & VBW 30kHe _Mode Sweep Count 100/100
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3599 GHe 3,600 GHz 1.000 Miz 350905 GHz -11.06 dBm 1.34d
3500 GHz 3700 GHz 100,000 kiz 3.60106 GHz 12.41 dBm 1759 dB |cF 35995 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 1.000 MHz 3.70013 GHz 42, 90 d R ey
1701 GHz 3710GHz 1.000 Mz 370189 GHz 43
3.710GH: 3720 GHr 1000 MHz 3.71077 GHz 42, 000 M 20.08 dBm
3.720GHz 3890 GHz 1.000 MHz 3.809 66 GHz 43 Tlilrl:j] 000 MHa 2904 dBm
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Ready
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1RBmax

Power Limit -13m > -29.61 dBm Pass

Ref Level 40.00 dBm  Offset 13,40 d8

Mode Sweep SGL RefLevel 30.00 dBm  OMset 13,40 9B & RBW 10 kHz —
Count 100/10q = Att 2008 & SWT 100 s ® VBW J0kHz _Made Sweep Count 100/100
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3599 GHz 3.600 GHz 1,000 MHz 359994 GHz
3.600 GHz 3700 GHz 100.000 kHz 369899 GHz CF 3.7005 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 1.000 MHz 3.70003 GHz 2 Result Summar None
3701 GHz 3710 GHz 1.000 MHz 3.70104 GHz
3.7106Hz 3.720 GHz 1.000 MHz 3.71246 GHz Txl [Ref) 1.000 MHz -29.61 dBm
3720 6Hz 3820 GHz 1.000 MHz 3.79687 GHz Tx Total 29,61 dBm
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3,480 GHz 3530 GHz 1.000 Miz 351418 GHz -43.38 dBm -338dB
1530GHz 3540 GHz 1.000 Mtz 3.53693 GHz -41.70 dBm -16.70 dB
3580 GHz 3599 GHz 1000 MHz 3.59555 GHz -42.47 dBm -29.47 dB
3599 GHe 3,600 GHz 1.000 Miz 359997 GHz 32.95 dBm -19.95 dB
3,600 GHz 3.700 GHz 100,000 kiiz 364105 GHz 13.72 dBm 4372 d
3.700 GHz 3701 GHz 1.000 MHz 3.70023 GHz -41.61 dBm -28.61 dl
1701 GHz 3710GHz 1.000 Mz 370225 GHz -41.75 dBm -2875dB
3710GH: 3720 GHr 1,000 MHz 371072 GHz -41.57 dBm 16.57 dB
3.720GHz 3820 GHz 1.000 MHz 3.75851 GHz -42.78 dBm 2.78 dB
ey
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG262904-080

Full RB

Ref Level 40,00 dBm  Offset 1380 0B Made Sweep

1 Spurious Emissions

6L

Count 100/100

Limit Checd
Line _SPURlOUS LN

30

20 dBm

10 dBa

RIOUS_LINE | ABS_00:

[+ abm

50

CF 3.64998 GHz

12008 pis

34.0 MHz/

Span 340 04 MHz

3,480 GHz 3530 GHz 1.000 Miz 351418 GHz -43.38 dBm -338dB
1530GHz 3540 GHz 1.000 Mtz 3.53693 GHz -41.70 dBm -16.70 dB
3580 GHz 3599 GHz 1000 MHz 3.59555 GHz -42.47 dBm -29.47 dB
3599 GHe 3,600 GHz 1.000 Miz 359997 GHz 32.95 dBm -19.95 dB
3,600 GHz 3.700 GHz 100,000 kiiz 364105 GHz 13.72 dBm 4372 d
3.700 GHz 3701 GHz 1.000 MHz 3.70023 GHz -41.61 dBm -28.61 dl
1701 GHz 3710GHz 1.000 Mz 370225 GHz -41.75 dBm -2875dB
3710GH: 3720 GHr 1,000 MHz 371072 GHz -41.57 dBm 16.57 dB
3.720GHz 3820 GHz 1.000 MHz 3.75851 GHz -42.78 dBm 2.78 dB
ey

03:30:41 PM 09/07/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 64QAM

Lowest Channel

1RBO

Power Limit -13m > -28.35 dBm Pass

Ref Level 4000.dBm  Offset 13.40 0B Mode Sweep saL Ref Level 3000dBm  Offset 13.9008 = RBW 10 kHz s6L
Count 1007100 | = Att 2048 & SWT__ 100 ms & VBW 30kHe _Mode Sweep Count 100/100
1 Spurious Emissions 1A Rs
Uit AL
30 apine.SPURIOUS UNE_aBs o2 alL
T
20 dBm
10 dbimy 0
o o
0
10 dt
20 ‘L
a0 30
pugous une aes ooz | |
4 abm 1 1 I 30 db
A | 40,
CF 3.6 GHz 12009 pts. 34.0 MHz/ Span 340.0 MHz
PR
3,430 GHz 3530 GHz 1.000 Miz 3.477 20 GHz el et R A A
3.530 GHz 3.540 GHz 1.000 MHz 3.53005 GHz ety AT AT S T B B e a"A N
3.540 GHz 3,549 GHz 1.000 MHz .548 70 GHz d
3,549 Gz 3550 GHz 1.000 Miz 355000 GHz
3550 GHz 3650 GHz 100,000 kiz 355109 GHz |cF35495 6He 1001 pts 200.0 kHz/ Span 2.0 MHz
3650 GHz 3651 GHz 1.000 MHz 3.65068 GHz 2 Result Summa None
1651 GHz 3710GHz 1.000 Mz 3,666 18 GHz
3.710GH: 3720 GHr 1000 MHz 371198 GHz 000 M 2835 dBm
3.720GHz 3770 GHz 1.000 MHz 3.74985 GHz Tlilrl:j] 000 MHa 3835 dBm
sty
20:47:22 T 05/08/2023 10:47:52 PM 09/08/2023
- B e - e ]
Ref Level 4000 dBm  Offset 13.90 B Mode Sweep s6L Ref Level 40.00dBm  Offset 13,8008 Mode Sweep o
Caunt 100/1 Count 100/100
1 Spurious Emissions e T
Limit Chec PRSS. Limit Check PRSS
Line _SPURIOUS_LINE_ABS 02 Phss lous_une_ses_od2 o
U 30 Line SPURIOUS_LINE_ABS_0G2 5
20 dBew
10 t 10 dbm
0 dbr a
-10. -10
\ " P SR
20 dBr | 20 i - i
30 30
‘\lgﬂnux' UINE |ABS 002 [ ‘fm“ri!#’ e ags 002 |
1 I —— - L —
0 T n 50
| ' — ¥
CF 3.6 Gz 12009 pts 34.0 MHz/ Span 340.0MH| CF3.6GHz 12008 pts 34.0 MHe/ Span 340.0 WAz
3.430 GHz 3530 GHz 1.000 Mtz 3.44913 GHz -43.95 dBm 3.430GHz 3530 GHz 1,000 MHz 3.52795 GHz -42.97 dBm -297 dB
3.530 GHz 3.540 GHz 1.000 MHz 353104 GHz -42.83 dBm 3530 GHz 3540 GHz 1.000 MHz 3.53340 GHz 1S m -15.90 dB
3540 GHz 3549 GHz 1.000 MHz 358123 GHz -43.63 dBm 3540 GHz 3549 GHz 1.000 MHz 3.54006 GHz -82.14 dBm 29.14 dB
3543 GHz 3550 GHz 1,000 MHz 354975 GHz 43.40 dBm 3549 GHz 3550 GHz 1,000 MHz 354988 GHz 33.41dBm .41 d
3550 GHz 3650 GHz 100.000 kHz 64884 GHz 10.77 dBm 3,550 GHz 3650 GHz 100.000 kiz 3.60432 GHz -12.87 dBm -42.87 dB
3.650 GHz 3.651 GHz 1.000 Mtz 3.65005 GHz 14.10 dBm 3.650 Gz 3651 GHz 1.000 Mtz 3.65009 GHz -41.15 dBm -28.15 dB
3651 GHz 3710 GHz 1.000 MHz 365103 GHz 3228 dBm 3651 GHz 3710GHz 1.000 MHz 3.65751 GHz .60 dBm .60 dB
3710 GHz 3720 GHz 1.000 MHz 3.71135GHz 42.73 dBm 3710 6Hz 3920 GHe 1,000 Miz 3.71003 GHz -41.57 dBm 1657 dB
3720 6Hz 3770 GHz 1.000 MHz 3.73636 GHz -43.79 dBm 3.720 GHz 3770 GHz 1.000 MHz 372122 GHz 4319 dBm 319 dB
Ready [T o
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e%FCC RADIO TEST REPORT Report No. : FG262904-080

SPORTON LAB.

FR1 n77 / 100MHz / DFT-S OFDM / 64QAM
Middle Channel
1RB0 1RBmax

saL Ref Level 40.00dBm  Ofiset 13.40 dB Mode Sweep set

Ref Level 4000 dBm  Offset 13.40 0B Made Sweep
Count 100/100 Count 100/100

1 Spurious Emissions

e
Limit Chec PRsS Limit Che: N
2o aphie SPOmlous e Aps ols Phs 30 aahoe_sUlous v ses ody
20 dBew 20
10 dBmr 10
o B
-10
2 b
30 “ E l
SPURIOUS_LINE ABS 002 { SPURIOUS_LINE_ABS 002 |
0 abm B 1 - |
——

o ~ ]\ r . : i

"R ] o)
CF 3.624 99 GHz 12009 pts. 39.0 MHz/ Span 389.98 MHz | (F3.62499 GHz 12009 pts 39.0 MHz/ Span 389.98 MHz

3430 GHz 3530 GHz 1.000 Mz 343245 GHz 3430 GHz 3530 Gtz 1.000 MHz 3.49459 GH. 4824 dBm
3530 GHz 3540 GHz 1.000 Mz 3.53304 GHz 3530 GHz 3540 GHz 1.000 MHz 353517 GHz -43.17 dBm -18.17 dB
3,540 GHz 3.569 GHz 1.000 MHz .540 48 GHz 3540 GHz 3569 GHz 1.000 MHz 3.54080 GHz -42.92 dBm -29.92 d@
3569 GHtz 3570GHz 1.000 Mz 356984 GHz 1569 GHz 1570 GHz 1,000 MHz 356951 GHz 43.21 dBm -30.21 dB
3570 GHz 3,680 GHz 100,000 kifz 357609 GHz 3570 GHz 3680 GHz 100.000 kHz 367386 GHz 11.71 dBm -18.29d8
3,680 GHz 3.681 GHz 1.000 MHz 3.68045 GHz 3.680 GHz 3,681 GHz 1.000 MHz 3.68067 GHz -43.04 dBm -30.04 dB
3681 GHi 3710GH: 1.000 MHx 368871 GHz 3681 GHz 3710 GHz 1.000 MHz 368301 GHz 4250 dBm -29.50 dB
3.710GH: 3720 GHz 1.000 MHz 3.71459 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71912 GHz -42.62 dBm 17.62d8
3.720 GHz 3.820 GHz 1.000 MHz 3.801 35 GHz 3720GHz 3820 GHz 1,000 MHz 3.81134 GHz 43.78 dBm 378dB
festy
10:50:18 7M. 09/08/2023 10152046 P4 09/08/2023

Full RB

Ref Level 4000 dBm  Offset 1380 6B Made Sweep

saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 B
10 dir
a
0
ik

0 i e MR
50 tf o
CF 362299 GHz 12008 pis 39.0 MHa/ Span 389 98 MHz

3430GHz 3530 GHz 1.000 MHz 352066 GHz

3530 GHz 3540 GHz 1.000 MHz 3.53406 GHz

3540 GHy 3,569 GHz 1.000 Mz 3.55244 GHz

3.569 GHz 3570 GHz 1.000 MHz 3.56811 GHz

3570 GHz 3,680 GHz 100,000 kHz 358005 GHz

.680 GHz 3681 GHz 1.000 Mtz 3.68023 GHz

3681 GHr 3710GH: 1.000 MHz 3.682 20 GHz

3.0 GHz 3.720 GHz 1.000 MHz 3.71050 GHz

3.720GHz 3,820 GHz 1.000 MHz 3.73393 GHz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 64QAM

Highest Channel

1RBO

Power Limit -13m > -28.28 dBm Pass

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL RefLevel 30.00 dBm ~ Offset 13408 = RAW 10 kHe saL
Count 1007100 | = Att 2048 & SWT__ 100 ms & VBW 30kHe _Mode Sweep Count 100/100
1 Spurious Emissians 1A s
Cimit m
30 apine.SPURIOUS UNE_aBs o2 il
T
20 de
10 dbimy 10
o o
0
| 10.dbs
20 \
20 | 20
SPURIOUS_LINE_ABS 002 | Y
i e | |
|._.—- 30 dB e
50 4
" X 1 a0
CF 3.649 98 GHz 12009 pts. 34.0 MHz/ Span 340.04 MHz
50 W\l" A
3,480 GHz 3530 GHz e LA ~ . g o
1530GHz 3540 GHz 1.000 Mtz 3.53421 GHz ) v KA R AR T
3.540 GHz 3,599 GHz 1.000 MHz 59891 GHz
3599 GHe 3,600 GHz 1.000 Miz 350996 GHz
3600 GHtz 3.700 Ghz 100,000 Kz 360104 GHz F3.5995 GHz 1001 pts 2000 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 1.000 MHz 70007 GHz 2 Result Summa None
1701 GHz 3710GHz 1.000 Mz 370333 GHz
3.710GHz 3.720 GHz 1.000 MHz 71364 GHz 1.000 MH; -28.28 dBm
3.720GHz 3,820 GHz 1.000 MHz 3.807 16 GHz Tlilll:j] 200 Wtz 3828 dBm
sty
31:02:53 T 08/08/2023 11:03:26 BM 09/08/2023
- B e - =
Ref Level 40.00 dBm  Offset 13.40 08 Moge Sweep s6L Ref Level 40.00dBm  Offset 13,8008 Mode Sweep sa
Caunt 100/1 Count 100/100
1 Spurious Emissions e T
Limit Chec PRSS. Limit Check PRSS
Line _SPURLOUS_LINE_ABS 002 phss ine lous_une_ses_od2 phss
30 dubine-sPurlous_une_ass_od
20 dBew
10 10 dbm
0 dbr a
-10. -10
204 n T sai i ST
30 30
SPURIOUS LINE |ABS 002 SPURIOUS_LINE ABS 002
[ i [ 40 0bm - |
oy
T 1 i o \
=0 | J ol T (
CF 3.64998 GHz 12009 pts 340 MHz/ Span 330.04 MH|  CF 3.64938 GHz 12009 pts. 34.0 MHz/ Span 330,04 MHz

10:54:02 M 09/08/2023

03:30:22 BM 05/07/2023

3.480 GHz 3.530 GHz 1.000 MHz 3.49423 GHz -43.51 dBm 3.480 GHz 3530 GHz 1,000 MHz 3.51193 GHz
3.530 GHz 3.540 GHz 1.000 MHz 353340 GHz -43.05 dBm 3530 GHz 3540 GHz 1.000 MHz 3.53553 GHz
3.540 GHz 3.599 GHz 1.000 MHz 3.54846 GHz -44.17 dBm 3,540 GHz 3599 GHz 1.000 MHz 3.59815 GHz
3.539 GHz 3.600 GHz 1.000 MHz 359995 GHz 4314 dBm 3599 GHz 3.600 GHz 1,000 MHz 3.59999 GHz
3600 GHz 3700 GHz 100.000 kHz 3.69884 GHz 9.07 dBm 3600 GHz 3.700 GHz 100.000 kHz 3.63675 GHz
3.700 GHz 3.701 GHz 1.000 MHz 3.70005 GHz -13.09 dBm 3.700 Ghz 3701 GHz 1.000 MHz 3.700 70 GHz
3701 GHz 3710 GHz 1.000 MHz 370115 GHz 3471 dBm 3.701 GHz 3710 GHz 1,000 MHz 3.70185 GHz
3.710 GHz 3720 GHz 1.000 MHz 3.71332 GHz -42.58 dBm 3.710 6Hz 3320 6Hz 1.000 MHz 3.71667 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.79687 GHz -43.54 dBm 3.720GHz 3.820 GHz 1.000 MHz 3.72285 GHz
Ready
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 256QAM

Lowest Channel

1RBO

Power Limit -13m > -29.96 dBm Pass

Ref Level 4000.dBm  Offset 13.40 0B Mode Sweep saL Ref Level 3000dBm  Offset 13.9008 = RBW 10 kHz saL
Count 1007100 | = Att 2048 & SWT__ 100 ms & VBW 30kHe _Mode Sweep Count 100/100
1 Spurious Emissions 1A Rs
Cimit m
30 apine.SPURIOUS UNE_aBs o2 il
T
20 de
10 dbimy 10
o o
0
10.dbs
20 ‘
30 20
‘;-UKGWJa LINE_ABS 002 | | |
v 30 dBs utta
T oy VY Y
A a0 o] RO
CF 3.6 GHz 12009 pts. 34.0 MHz/ Span 340.0 MHz ’{W
50 AR
v
3.430 GHz 3.530 GHz 1.000 MHz ;ggggnx 43125 :gm 1&zde 0 . J 4 i
3530 GHz 3540 GHz 1.000 MHz . iz . m -1812dB P A R ATAE TR Ul TR R T Y
3540 GHz 3589 GHz 1000 MHz 54880 GHz -36.63 dBm 23.63 dB SN e (A kel
3,549 Gz 3550 GHz 1.000 Miz 354998 GHz 11.17 dBm 1.83dB
3550 GhHz 3650 GHz 100,000 kiz 355106 GHz 7.47 dBm 2253 dB |G 35495 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3650 GHz 3651 GHz 1.000 MHz 3.65067 GHz .37 dBm -30.37 dB R ey
1651 GHz 3710GHz 1.000 Mz 3.66594 GHz -43.53 dBm -3053d
3.710GHz 3720 GHr 1000 MHz 371322 GHz -42.83 dBm 17.83dB -
37206z 37706Hs 1000 Mz 3.734 76 GHz -43.86 dBm -3.86 dB 1l Beh 1000 Wz D
ey o o
0:48:48 T 05/08/2023 10:43:13 P 09/08/2023
: B e - ]
Ref Level 4000 dBm  Offset 13.90 B Mode Sweep saL Ref Level 4000 dBm  Ofiset 13,808 Mode Sweep 61
Caunt 100/1 Count 100/100
1 Spurious Emissions S Emaienr
Limit Chec : 55 Limit Check PRSS
Yo SPURIOUS, | INE_ABS, 002 PASS 30 dpdine SPURIOUS_UNE xS ogz PhSS
20 dBew
1 T 10 dbm
0 dbr a
-10. -10
n
20 dbi f 20 it m
30 30
SPURIOUS LINE |ABS 002 | f SPURIOUS_LINE ABS 002
[ 1 - 24 abir - 3 I
0 I i S0 |
I, e v
CF 3.6 Gz 12009 pts 340 MHz/ Span 340.0 MH| CF 3.6 GHz 12009 pts. 34.0 MHz/ Span 340.0 MHz
3.430 GHz 3.530 GHz 1.000 MHz 3.44114 GHz -443.02 dBm 3430 GHz 3530 GHz 1,000 MHz 3.52805 GHz -42.58 dBm -2.58 dB
3.530 GHz 3.540 GHz 1.000 MHz 353444 GHz -43.27 dBm 3530 GHz 3540 GHz 1,000 MHz 3.53199 GHz -41.32 dBm -16.32 dB
3540 GHz 3549 GHz 1.000 MHz 358598 GHz 4355 dBm 3540 GHz 3549 GHz 1000 MHz 358817 GHz -41.56 dBm -28.56 dB
3.549 Gz 3550 GHz 1,000 MHz 354394 GHz 4322 dBm 3549 GHz 3550 GHz 1,000 MHz 358998 GHz 3558 dBm 2258 dB
3550 GHz 3650 GHz 100.000 kHz 364889 GHz 1014 dBm 3550 GHz 3650 GHz 100.000 kiz 3.61512 GHz 12.68 dBm -42.68 dB
3.650 GHz 3.651 GHz 1.000 Mtz 3.65000 GHz -14.04 dBm 3650 GHz 3651 GHz 1000 MHz 3.65097 GHz -41.47 dBm -28.47 dB
3651 GHz 3710 GHz 1.000 MHz 365103 GHz 3384 dBm 3651 GHz 3710GHz 1.000 MHz 67184 GHz .00 dBm .09 dB
3710 GHz 3720 GHz 1,000 MHz 3.71345 GHz 4281 dBm 3710 6Hz 3920 GHe 1,000 Miz 3.71473 GHz -41.77 dBm 16.77 dB
3720 GHz 3770 GHz 1,000 MHz 3.76293 GHz 43.74 dBm 3.720GHz 3770 GHz 1.000 MHz 372017 GHz -43.43 dBm 343 dB

10:31:04 BM 09/08/2023

Ready
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 256QAM

Middle Channel

1RBO

1RBmax

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL RefLevel 40,00 dm Ofset 13.40d5 Mode Sweep saL
Count 10100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Cimit Cheed 5] it Che
30 apiineSPURlOUS UNE_aBs ot P 30 dpkine SPURIOUS LINE_ABS_0d2
20 dBm 20
10 dBrr 10
a B
0
20 B
20 | E
SPURIOUS_LINE_ABS 002 ‘ | SPURIOUS_LINE_ABS_002 i ||
40 abm T ~
| | r ? N
= W | J o
CF3.62499 GHz 12009 pts 39.0 MHz/ Spon 389 98 MHz | CF3.62499 GHz 2009 pts 39.0 MHz/ Span 369,98 MHz
3.430 GHz 3530 GHz 1.000 Mz 347970 GHz 3430 GHz 3530 GHz 1.000 MHz 3.483 20 GHz 4410 dBm
1530GHz 3540 GHz 1.000 Mtz 3.53025 GHz 3530 GHz 3540 GHz 1.000 MHz 353909 GHz .23 d
3540 GHe 3.569 GHz 1.000 MHz 567 42 GHz 3.580 GHz 3.569 GHz 1.000 MHz 3.54395 GHz -42.90 dBm
3,569 GHz 3570 GHz 1.000 Mz 3.36997 GHz 3,569 GHz 3570GHz 1.000 MHz 3.56932 GHz -43.36 dBm
3570GHz 35680 GHz 100,000 kiz 357598 GHz 1570 GHz 1680 GHz 100.000 kHz 3.67388 GHz 11.65 dBm
3,680 GHz 3.681 GHz 1.000 MHz 3.680 54 GHz 3.680 GHz 3,681 GHz 1.000 MHz 3.680 78 GHz -43.41 dBm
1681GH 3710GH: 1.000 Mz 368426 GHz 3681 GHz 3710 GHz 1,000 MHz 3.68156 GHz 4295 dBm
3710GH: 3720 GHz 1.000 MHz 371341 GHz 37106tz 3720 GHe 1.000 MHz 3.71198 GHz 4281 dBm
3.720 GHz 3.820 GHz 1,000 MHz 3.814 54 GHz 3720GHz 3820 GHz 1,000 MHz 3.79706 GHz 43.76 dBm

10:50:04 PM  09/08/2023

10:53:01 #M 03/08/2023

Readly

Full RB

Ref Level 40.00 dBm  Offset 1380 0B

1 Spurious Emissions

Made Sweep

6L

Count 100/100

Limit Che<d
Line _SPURIOUS_LINE_ABS_0q2

30

20 dbr

10 dBinr

RIOUS_LINE ABS 002

|

all

il

=)

CF 3.62499 GHz

12008 pis

39.0 MHz/

3430GHz 3530 GHz 1.000 MHz 351347 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53222 GHz
3540 GHy 3,569 GHz 1.000 Mz 3.54219 GHz
3569 GHz 3570 GHz 1.000 Mtz 356833 GHz
3570 GHz 3,680 GHz 100,000 kHz 3.63355 GHz
.680 GHz 3681 GHz 1.000 Mtz 3.68098 GHz
3681 GHr 3710GH: 1.000 MHz 3.68501 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71325 GHz
3.720GHz 3,820 GHz 1.000 MHz 372415 GHz

Span 389 98 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 256QAM

Highest Channel

1RBO

Power Limit -13m > -29.46 dBm Pass

Ref Level 4000 dBm  Offset 13.40 B Mode Sweep saL Ref Level 30,00 dBm  Offset 13.90d8 = RBW 10kHz s6L
Count 1007100 | = Att 2048 & SWT__ 100 ms & VBW 30kHe _Mode Sweep Count 100/100
1 Spurious Emissions 1A Rs
Cimit m
30 dpbineSPURIOUS_UNE a8 o il
T
20 de
10 dbimy 10
o o
0
10.dbs
20
20 20
SPURIOUS_LINE_ABS_002 \
[#uatim T 3048 -
J— e [t
50 T 4 i |
s 40 ph
CF3.64998 GHz 12008 pis 34.0 MHz/ Span 330,04 MHz W
A
50 V

3,480 GHz 3530 GHz 1.000 Miz 3.48023 GHz -44.23 dBm 23dB “ . Aok sk

1530GHz 3540 GHz 1.000 Mtz 3.53901 GHz 4316 dBm -18.16 dB o TR AT I i T AT LAY AT

3.540 GHz 3,599 GHz 1.000 MHz 59897 GHz -30.27 dBm 17.27 dB -

3599 GHe 3600 Gtz 1.000 Mtz 359996 GHz 11.82 dBm 1.18d

3.600 GHz 3.700 Ghz 100,000 Kz 60034 GHz 12.51 dBm 17.49 dB |cF 35995 GHz 1001 pts 200.0 kHz/ Span 20 Mz

3.700 GHz 3701 GHz 1.000 MHz 3.70093 GHz -42.97 dBm -29.97 dB R ey

1701 GHz 3710GHz 1.000 Mz 3.70447 GHz -43.07 dBm 07d

37106t 3720 GHr 1,000 MHz 371135 GHz -42.74 dBm 17.74 dB 000 M 2046 dBm

37206z 3820 GHs 1000 Mz 3.806 56 GHz -43.81 dBm -381dB 1l Beh S0 Mz kL L

Reacy ~ o

11:05:21 PM 09/08/2023

11:05:53 M 09/08/2023

1RBmax

Full RB

Ref Level 40.00 dBm  Offset 13,80 B

Ref Level 4000 dBm  Offset 13.90 B Mode Sweep s6L Mode S saL
Coun 100/ Count 100/100
1 Spurious Emissions e T
Limit Chec 7hss Timit Ched] s
Nine SPURIOUS UINE ABS, 002 pASS 30 dpbine—SPURloUS_UNE_xgs_od2 phss
20 B
10 10 dir
0 dbr a
a0 0
200 0 Wi 7 g
30 a0
SPURIOUS LINE |ABS 002 SPURIOUS_LINE ABS 002
u s 1 N [0 abm L —
T F
| L i = {

CF 3.54998 GHz 12009 pts 34.0 MHz/ Span 340.04 MH| CF3.64998 GHz 12009 pts. 34.0 MHz/ Span 340.04 MHz

3480 GHz 3.530 GHz 1.000 MHz 3.493 58 GHz -43.85 dBm -3.85 di 3.480 GHz 3530GHz 1.000 MHz 352533 GHz -43.21 dBm -3.21 dl

3.530 GHz 3.540 GHz 1.000 MHz 353331 GHz -43.15 dBm -18.15dB 3530 GHz 3540 GHz 1.000 MHz 3.53379 GHz -41.76 dBm -16.76 dB

3540 GHz 3.599 GHz 1.000 MHz 3.587 30 GHz -44.32 dBm 3.540 GHz 3599 GHz 1.000 MHz 3.58388 GHz -42.45 dBm 29.45 dB

3599 GHz 3.600 GHz 1.000 MHz 359988 GHz -43.00 dBm 3599 GHz 3600 GHz 1,000 MHz 358996 GHz -32.78 dBm 19.78 dB

3600 GHz 3.700 GHz 100.000 kHz 3.698 81 GHz 7.23dBm 3.600 GHz 3700 GHz 100.000 kHz 3.66637 GHz 12.27 dBm -42.27 dB

3.700 GHz 3.701 GHz 1.000 Mtiz 3.70008 GHz <1473 dBm 3.700 GHz 3701 GHz 1000 MHz 3.70040 GHz -41.79 dBm -28.79 dB

3701 GHz 3710 GHz 1.000 MHz 3.70121 GHz -38.06 dBm 3.701 GHz 3710 GHz 1.000 MHz 70972 GHz -41.76 dBm 76 di

3.710 GHz 3720 GHz 1.000 MHz 3.71529 GHz -42.57 dBm 3.0 6Hz 3320 6Hz 1.000 MHz 3.71617 GHz -40.87 dBm 15.87 dB

3720 6Hz 3.820 GHz 1.000 MHz 3.81725 GHz -43.72 dBm 3.720 GHz 3820 GHz 1.000 MiHz 3.72015 GHz -42.79 dBm -279dB
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